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Spectrum Emission Mask Standard: None
Peak Power -3.69 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -243,600 MHz 2,000 MHz 6.58104 GHz -47.30 dBm -43.61dB -3.61dB
-243.600 MHz | -162,400 MHz 2,000 MHz 6.58256 GHz -47.33 dBm -43.64 dB -3.81dB
-162.400 MHz -82,200 MHz 2,000 MHz 6.66912 GHz -38.99 dBm -35.30 dB -7.95 dB
-82,200 MHz -81.200 MHz 2,000 MHz 6.74284 GHz -33.67 dBm -30.18 dB -11.01dB
81.200 MHz 82,200 MHz 2.000 MHz 6.90716 GHz -35.78 dBm -32.08dB -12.92 db
82,200 MHz 162,400 MHz 2,000 MHz 6.98216 GHz -41.07 dBm -37.38dB -9.90 dB
162,400 MHz 243,600 MHz 2,000 MHz 7.01688 GHz -43.77 dém -40.08 dB -7.72 dB
243,600 MHz 400.000 MHz 2.000 MHz 7.06204 GHz -55.91 dém -52.22 dB -12.22 dB
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Ref Level 10.00 dBm  Offset 15.72 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.15 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -243.650 MHz 2,000 MHz 6.57811 GHz -46.37 dBm -43.22 dB -3.22dB
-243.650 MHz | -162,430 MHz 2,000 MHz 6.58635 GHz -45.66 dBm -42.51dp -3.25dB
-162.430 MHz -82,220 MHz 2,000 MHz 6.66989 GHz -38.44 dBm -35.20 dB -8.02 dB
-82,220 MHz -81.220 MHz 2,000 MHz 6.74282 GHz -32.68 dBm -29.73 dB -10.57 dB
81.220 MHz 82.220 MHz 2.000 MHz 6.90718 GHz -35.07 dBm -31.92dB -12.76 dB
82,220 MHz 162.430 MHz 2,000 MHz 6.98291 GHz -40.49 dBm -37.34dB -9.79 dB
162,430 MHz 243,650 MHz 2,000 MHz 7.01296 GHz -43.81 dém -40.66 dB -7.85 dB
243,650 MHz 400.000 MHz 2.000 MHz 7.06201 GHz -55.10 dém -51.95 dB -11.95 dB
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11AX160MIMO_Ant6_6985

Ref Level 10.00 dBm
Count 100/100
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Spectrum Emission Mask

Peak Power -3.95 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -243.770 MHz 2.000 MHz 6.74119 GHz -47.82 dém -43.87 dB -3.87 dB
-243.770 MHz | -162.510 MHz 2.000 MHz 6.74223 GHz -47.62 dém -43.67 dB -3.82 dB
-162,510 MHz -82.260 MHz 2.000 MHz 6.82017 GHz -40.11 dBm -36.16 dB -8.83 dB
-62.260 MHz -81.260 MHz 2.000 MHz 6.90278 GHz -34.44 dBm -30.49 dB -11.32 dB
81.260 MHz 82.260 MHz 2.000 MHz 7.06722 GHz -36.44 dBm -32.50 dB -13.33 dB
82.260 MHz 162.510 MHz 2,000 MHz 7.13955 GHz -41.72 dBm -37.77 dB -10.56 dB
162.510 MHz 243,770 MHz 2,000 MHz 7.18021 GHz -45.31 dém -41.36 dB -8.53 dB
243,770 MHz 400.000 MHz 2.000 MHz 7.22977 GHz -56.58 dBm -52.64 dB -12.64 dB
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Count 100,
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Spectrum
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Spectrum Emission Mask

Peak Power -3.14 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -243.530 MHz 2.000 MHz 6.74135 GHz -44.47 dém -41.33 dB -1.33dB
-243.530 MHz | -162.350 MHz 2.000 MHz 6.74231 GHz -44.44 dBm -41.30 dB 143 dB
-162,350 MHz -82.180 MHz 2.000 MHz 6.82613 GHz -38.19 dBm -35.05 dB -7.40 dB
-62.180 MHz -81.180 MHz 2.000 MHz 6.90286 GHz -33.04 dBm -20.90 dB -10.73 dB
981.180 MHz 92,180 MHz 2.000 MHz 7.06714 GHz -34.52 dBm -31.38dB -12.22 dB
982,180 MHz 162,350 MHz 2,000 MHz 7.14235 GHz -38.28 dBm -35.14 dB -7.64 dB
162,350 MHz 243,530 MHz 2,000 MHz 7.18101 GHz -42.64 dBm -39.50 dB -6.52 dB
243,530 MHz 400.000 MHz 2.000 MHz 7.23017 GHz -54.16 dBm -51.02 dB -11.02 dB
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SPORTON LAB.

FCC RF Test Report
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Maximum power spectral density

Test Result
Test Ru Ru Result Limit : EIRP Limit .
Mode Antenna | Freq(MH2) | o 0 | |ndex | [dBm/MHZ] | [dBmMHZ] | C2" | [dBmMHZ] | [dBmMHZ] | V&It
26Tone | RUO 6.9 <090 |-010| -7.00 <100 | PASS
Ant6 5955 | 52Tome | RU37 | -7.01 <090 |-010| 711 <100 | PASS
106Tone | RUS3 | -7.16 <090 |-010| -7.26 <100 | PASS
26Tone | RUO | -7.09 <090 |-1.90| -8.99 <100 | PASS
Ant17 | 5955 | 52Tone | RUS7 | -6.96 <090 |-1.90| -8.86 <100 | PASS
106Tone | RUS3 | -7.21 <0.90 | -1.90| -9.11 <100 | PASS
26Tone | RUO | -3.98 <306 | 2.06 | -1.92 <100 | PASS
total 5955 | 52Tone | RU37 | -3.97 <306 | 2.06 | -1.91 <100 | PASS
106Tone | RUS3 | -4.17 <306 | 2.06 | 211 <100 | PASS
26Tone | RUO | -7.25 <090 |-010| -7.35 <100 | PASS
Ant6 6175 | 52Tone | RU37 | -7.18 <090 |-010| -7.28 <100 | PASS
106Tone | RUS3 | -7.29 <090 |-010| -7.39 <100 | PASS
26Tone | RUO | -6.61 <090 |-190| -851 <100 | PASS
Antl7 | 6175 | 52Tone | RU37 | -6.47 <090 |-190| -837 <100 | PASS
106Tone | RUS3 | 6.5 <090 |-1.90| -8.40 <100 | PASS
26Tone | RUO | -3.01 <306 | 2.06 | -185 <100 | PASS
total 6175 | 52Tone | RU37 | -3.80 <306 | 2.06 | -1.74 <100 | PASS
106Tone | RUS3 | -3.87 <306 | 2.06 | -181 <100 | PASS
26Tone | RU8 | -7.49 <090 |-010]| -7.59 <100 | PASS
Ant6 6415 | 52Tone | RUA0 |  -7.54 <090 | -010| -764 <100 | PASS
106Tone | RUS4 | -7.48 <090 | -010]| -758 <100 | PASS
11AX20MIMO 26Tone | RUS | -6.72 <090 |-190| -862 <100 | PASS
Antl7 | 6415 | 52Tone | RUAO |  -6.62 <090 |-1.90| -852 <100 | PASS
106Tone | RU54 | -6.99 <090 |-1.90| -889 <100 | PASS
26Tone | RUS | -4.08 <306 | 206 | -2.02 <100 | PASS
total 6415 | 52Tone | RUAO | -4.05 <306 | 206 | -1.99 <100 | PASS
106Tone | RUS4 | -4.22 <306 | 206 | -2.16 <100 | PASS
26Tone | RUO | -5.07 <150 | 250 | -7.57 <100 | PASS
Ant6 6435 | 52Tone | RU37 | -531 <150 | 250 | -7.81 <100 | PASS
106Tone | RU53 | -5.56 <150 | 250 | -8.06 <100 | PASS
26Tone | RUO | -4.96 <250 | -350| -8.46 <100 | PASS
Ant17 | 6435 | 52Tone | RU37 | 531 <250 |-350| -881 <100 | PASS
106Tone | RUS3 | -5.43 <250 |-350| -8.93 <100 | PASS
26Tone | RUO | -2.00 <102 | 002 | -1.98 <100 | PASS
total 6435 | 52Tone | RU37 | -2.30 <102 | 002 | -2.28 <100 | PASS
106Tone | RUS3 | 248 <102 | 002 | -2.46 <100 | PASS
26Tone | RUO | -4.83 <150 | -250| -7.33 <100 | PASS
Ant6 6475 | 52Tone | RU37 | 53 <150 | -250 | -7.80 <100 | PASS
106Tone | RU53 | -5.11 <150 | -250| -7.61 <100 | PASS
26Tone | RUO | -4.93 <250 | -350| -8.43 <100 | PASS
Antl7 6475 52Tone RU37 -5.15 <2.50 -3.50 -8.65 <-1.00 PASS
106Tone | RUS3 | -5.44 <250 |-350| -8.94 <100 | PASS
otal 6475 | 26Tone | RUO |  -1.87 <102 | 002 | -185 <100 | PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID: 2AFZZPNFAG

Page Number

1 A242 of A324




saranas. FCC RF Test Report

Report No. : FR442515F

52Tone | RU37 -2.21 <-1.02 0.02 -2.19 <-1.00 PASS
106Tone | RU53 -2.26 <-1.02 0.02 -2.24 <-1.00 PASS
26Tone | RU8 -4.95 <1.50 -2.50 -7.45 =-1.00 PASS
Ant6 6515 52Tone | RU40 -5.4 <1.50 -2.50 -7.90 =-1.00 PASS
106Tone | RU54 -5.69 <1.50 -2.50 -8.19 =-1.00 PASS
26Tone | RU8 -5.2 <2.50 -3.50 -8.70 =-1.00 PASS
Antl7 6515 52Tone | RU40 -5.62 <2.50 -3.50 -9.12 =-1.00 PASS
106Tone | RU54 -5.8 <2.50 -3.50 -9.30 =-1.00 PASS
26Tone | RUS8 -2.06 <-1.02 0.02 -2.04 <-1.00 PASS
total 6515 52Tone | RU40 -2.50 <-1.02 0.02 -2.48 <-1.00 PASS
106Tone | RU54 -2.73 <-1.02 0.02 -2.71 <-1.00 PASS
26Tone | RUO -3.5 <2.60 -3.60 -7.10 <-1.00 PASS
Ant6 6535 52Tone | RU37 -3.69 <2.60 -3.60 -7.29 <-1.00 PASS
106Tone | RU53 -3.79 <2.60 -3.60 -7.39 <-1.00 PASS
26Tone | RUO -3.43 <5.20 -6.20 -9.63 <-1.00 PASS
Antl7 6535 52Tone | RU37 -3.25 <5.20 -6.20 -9.45 <-1.00 PASS
106Tone | RU53 -3.05 <5.20 -6.20 -9.25 <-1.00 PASS
26Tone | RUO -0.45 <0.79 -1.79 -2.24 <-1.00 PASS
total 6535 52Tone | RU37 -0.45 <0.79 -1.79 -2.24 <-1.00 PASS
106Tone | RU53 -0.39 <0.79 -1.79 -2.18 <-1.00 PASS
26Tone | RUO -3.5 <2.60 -3.60 -7.10 <-1.00 PASS
Ant6 6695 52Tone | RU37 -3.56 <2.60 -3.60 -7.16 <-1.00 PASS
106Tone | RU53 -3.69 <2.60 -3.60 -7.29 <-1.00 PASS
26Tone | RUO -2.88 <5.20 -6.20 -9.08 <-1.00 PASS
Antl7 6695 52Tone | RU37 -2.58 <5.20 -6.20 -8.78 <-1.00 PASS
106Tone | RU53 -2.76 <5.20 -6.20 -8.96 <-1.00 PASS
26Tone | RUO -0.17 <0.79 -1.79 -1.96 <-1.00 PASS
total 6695 52Tone | RU37 -0.03 <0.79 -1.79 -1.82 <-1.00 PASS
106Tone | RU53 -0.19 <0.79 -1.79 -1.98 <-1.00 PASS
26Tone | RUS8 -3.45 <2.60 -3.60 -7.05 <-1.00 PASS
Ant6 6855 52Tone | RU40 -3.57 <2.60 -3.60 -7.17 <-1.00 PASS
106Tone | RU54 -3.64 <2.60 -3.60 -7.24 <-1.00 PASS
26Tone | RU8 -2.87 <5.20 -6.20 -9.07 <-1.00 PASS
Antl7 6855 52Tone | RU40 -3.12 <5.20 -6.20 -9.32 =-1.00 PASS
106Tone | RU54 -2.91 <5.20 -6.20 -9.11 <-1.00 PASS
26Tone | RU8 -0.14 <0.79 -1.79 -1.93 <-1.00 PASS
total 6855 52Tone | RU40 -0.33 <0.79 -1.79 -2.12 =-1.00 PASS
106Tone | RU54 -0.25 <0.79 -1.79 -2.04 <-1.00 PASS
26Tone | RUO -2.83 <2.60 -3.60 -6.43 <-1.00 PASS
Ant6 6875 52Tone | RU37 -2.7 <2.60 -3.60 -6.30 <-1.00 PASS
106Tone | RU53 -2.83 <2.60 -3.60 -6.43 <-1.00 PASS
26Tone | RUO -3.34 <5.20 -6.20 -9.54 <-1.00 PASS
Antl7 6875 52Tone | RU37 -3.09 <5.20 -6.20 -9.29 <-1.00 PASS
106Tone | RU53 -2.93 <5.20 -6.20 -9.13 <-1.00 PASS
26Tone | RUO -0.07 <0.79 -1.79 -1.86 =-1.00 PASS
total 6875 52Tone | RU37 0.12 <0.79 -1.79 -1.67 =-1.00 PASS
106Tone | RU53 0.13 <0.79 -1.79 -1.66 =-1.00 PASS
26Tone | RUO -0.56 <5.60 -6.60 -7.16 =-1.00 PASS
Ant6 6895 52Tone | RU37 -1.25 <5.60 -6.60 -7.85 =-1.00 PASS
106Tone | RU53 -1.05 <5.60 -6.60 -7.65 =-1.00 PASS
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26Tone | RUO -1.55 <6.00 -7.00 -8.55 <-1.00 PASS
Antl7 6895 52Tone | RU37 -1.71 <6.00 -7.00 -8.71 <-1.00 PASS
106Tone | RU53 -1.46 <6.00 -7.00 -8.46 =-1.00 PASS
26Tone | RUO 1.98 £2.79 -3.79 -1.81 =-1.00 PASS
total 6895 52Tone | RU37 1.54 £2.79 -3.79 -2.25 =-1.00 PASS
106Tone | RU53 1.76 £2.79 -3.79 -2.03 =-1.00 PASS
26Tone | RUO -0.98 <5.60 -6.60 -7.58 =-1.00 PASS
Ant6 6995 52Tone | RU37 -1.74 <5.60 -6.60 -8.34 =-1.00 PASS
106Tone | RU53 -1.73 <5.60 -6.60 -8.33 <-1.00 PASS
26Tone | RUO -0.96 <6.00 -7.00 -7.96 <-1.00 PASS
Antl7 6995 52Tone | RU37 -0.8 <6.00 -7.00 -7.80 <-1.00 PASS
106Tone | RU53 -1.41 <6.00 -7.00 -8.41 <-1.00 PASS
26Tone | RUO 2.04 £2.79 -3.79 -1.75 <-1.00 PASS
total 6995 52Tone | RU37 1.77 £2.79 -3.79 -2.02 <-1.00 PASS
106Tone | RU53 1.44 <2.79 -3.79 -2.35 <-1.00 PASS
26Tone | RU8 -0.66 <5.60 -6.60 -7.26 <-1.00 PASS
Ant6 7095 52Tone | RU40 -0.68 <5.60 -6.60 -7.28 <-1.00 PASS
106Tone | RU54 -1.12 <5.60 -6.60 -7.72 <-1.00 PASS
26Tone | RU8 -1.11 <6.00 -7.00 -8.11 <-1.00 PASS
Antl7 7095 52Tone | RU40 -0.98 <6.00 -7.00 -7.98 <-1.00 PASS
106Tone | RU54 -1.19 <6.00 -7.00 -8.19 <-1.00 PASS
26Tone | RU8 2.13 £2.79 -3.79 -1.66 <-1.00 PASS
total 7095 52Tone | RU40 2.18 £2.79 -3.79 -1.61 <-1.00 PASS
106Tone | RU54 1.86 £2.79 -3.79 -1.93 <-1.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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Test Graphs
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In-Band Emissions

Test Result
I\EZL Antenna (Enrﬁg) STzue Inlzlljax Result Limit Verdict
26Tone RUO See test graph See test graph PASS
Ant6 5955 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant17 5955 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
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Test Graphs
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Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -32,000 MHz 200.000 kHz 5.90882 GHz | -64.13 dBm -51.43 dB -11.43 dB
-32,000 MHz -21.330 MHz 200,000 kHz 5.92303 GHz | -64.68 dBm -51.98dB -12.01 dB
-21.330 MHz -11.670 MHz 200.000 kHz 5.94325 GHz | -48.76 dBm -36.07 dB -16.00 dB
-11.670 MHz -10.670 MHz 200.000 kHz 5.94334 GHz | -49.39 dBm -36.70 dB -16.80 dB
10.670 MHz 11.670 MHz 200.000 kHz 5.96664 GHz -62.62 dBm -49.93 dB -30.63 dB
11.670 MHz 21.330 MHz 200.000 kHz 5.97632 GHz -64.63 dBm -51.93 dB -23.94 dB
21.330 MHz 32.000 MHz 200,000 kHz 5.98700 GHz -64.59 dBm -51.90 dB -11.91 dB
32.000 MHz 50.000 MHz 200,000 kHz 5.99944 GHz -63.76 dBm -51.06 db -11.06 dB
— __
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-50.000 MHz -32,000 MHz 200,000 kHz 5.90556 GHz | -63.85 dBm -51.65dB -11.65 dB
-32,000 MHz -21.330 MHz 200,000 kHz 5.92315 GHz | -64.44 dBm -52.24 dB | -12.40 dB
-21.330 MHz -11.670 MHz 200,000 kHz 5.94322 GHz | -47.93 dBm -35.73 dB -15.64 dB
-11.670 MHz -10.670 MHz 200.000 kHz 5.94336 GHz | -47.91 dBm -35.71 dB -16.21 dB
10.670 MHz 11.670 MHz 200.000 kHz 5.96666 GHz -63.64 dBm -51.44 dB -31.74 dB
11.670 MHz 21.330 MHz 200.000 kHz 5.97633 GHz -64.13 dBm -51.93 dB -23.93 dB
21.330 MHz 32.000 MHz 200,000 kHz 5.98698 GHz -64.40 dBm -52.20 dB -12.23 dB
32.000 MHz 50.000 MHz 200,000 kHz 5.99899 GHz -63.93 dBm 51.73 dB 11.73 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,000 MHz 200,000 kHz 5.91243 GHz -63.26 dBm -50.69 dB -10.69 dB
-32,000 MHz -21.330 MHz | 200,000 kHz 5.92314 GHz -64.12 dBm -51.55 dB -11.70 dB
-21.330 MHz -11.670 MHz 200,000 kHz 5.94299 GHz -47.92 dBm -35.35 dB -15.08 dB
-11.670 MHz -10.670 MHz | 200,000 kHz 5.94334 GHz -48.07 dBm -35.50 dB -15.60 dB
10.670 MHz 11.670 MHz | 200.000 kHz $.96666 GHz -61.17 d&m -48.60 dB -28.70 dB
11.670 MHz 21,330 MHz | 200.000 kHz 5.97623 GHz -63.77 dBm 51.20dB -23.20 dB
21.330 MHz 32,000 MHz = 200,000 kHz 5.98694 GHz -63.97 dém -51.40 dB -11.46 dB
32.000 MHz 50,000 MHz = 200,000 kHz 5.99407 GHz -63.71 dBm 51.14 dB -11.15 dB
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Peak Power -13.95dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.820 MHz 200,000 kHz 5.90548 GHz -63.89 dBm -49.95 dB -9.95 dB
-31.820 MHz -21.210 MHz | 200,000 kHz 5.92321 GHz -64.19 dBm -50.24 dB -10.27 dB
-21.210 MHz -11.610 MHz | 200,000 kHz 5.94323 GHz -49.55 dBm -35.61 dB -15.48 dB
-11.610 MHz -10.610 MHz 200,000 kHz 5.94340 GHz -49.94 dBm -35.90 dB -16.00 dB
10.610 MHz 11.610 MHz | 200.000 kHz 5.96660 GHz -64.17 dBm -50.22 dB -30.52 dB
11,610 MHz 21,210 MHz | 200.000 kHz $.97607 GHz -64.37 dBm -50.42 dB -22.54 dB
21.210 MHz 31,820 MHz = 200,000 kHz 5.08681 GHz -64.40 dBm -50.45 dB -10.47 dB
31.820 MHz 50,000 MHz = 200,000 kHz 5.09932 GHz -63.96 dBm -50.01 dB -10.01 dB
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11AX20MIMO_Ant17_5955_52Tone_RU37
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Peak Power -13.88 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.820 MHz 200,000 kHz 5.90676 GHz -63.80 dBm -49.91 dB -9.91dB
-31.820 MHz -21.210 MHz | 200,000 kHz 5.92332 GHz -64.24 dBm -50.36 dB -10.51 dB
-21.210 MHz -11.610 MHz | 200,000 kHz 5.94339 GHz -49.24 dBm -35.36 dB -15.35 dB
-11.610 MHz -10.610 MHz 200,000 kHz 5.94340 GHz -49.19 dBm -35.31dB -15.41 dB
10.610 MHz 11.610 MHz | 200.000 kHz 5.96661 GHz -64.42 dBm -50.54 dB -30.64 dB
11,610 MHz 21,210 MHz | 200.000 kHz 5.97619 GHz -64.15 dam -50.26 dB -22.28 dB
21.210 MHz 31,820 MHz = 200,000 kHz 5.98678 GHz -64.41 dém -50.53 dB -10.58 dB
31.820 MHz 50,000 MHz = 200,000 kHz 5.99227 GHz -63.77 dém -40.88 dB -0.58 dB
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Peak Power -13.68 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.820 MHz 200,000 kHz 5.90951 GHz -63.44 dBm -49.76 dB -9.76 dB
-31.820 MHz -21.210 MHz | 200,000 kHz 5.92323 GHz -63.80 dBm -50.12 dB -10.18 dB
-21.210 MHz -11.610 MHz | 200,000 kHz 5.94338 GHz -48.49 dBm -34.81 dB -14.80 dB
-11.610 MHz -10.610 MHz 200,000 kHz 5.94340 GHz -48.62 dBm -35.14 dB -15.24 dB
10.610 MHz 11.610 MHz | 200.000 kHz 5.96660 GHz -62.54 dBm -48.86 dB -29.16 dB
11,610 MHz 21,210 MHz | 200.000 kHz 5.97619 GHz -63.75 dBm -50.07 dB -22.08 dB
21.210 MHz 31,820 MHz = 200,000 kHz 5.98679 GHz -64.11 dém -50.43 dB -10.46 dB
31.820 MHz 50,000 MHz = 200,000 kHz 5.09404 GHz -63.38 dBm -40.70 dB -0.70 dB
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11AX20MIMO_Ant6_6175_26Tone_RUO
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Spectrum Emission Mask Standard: None
Peak Power -12.30 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,490 MHz 200,000 kHz 6.13293 GHz -64.38 dBm -52.08 dB -12.08 dB
-32,490 MHz -21.660 MHz 200,000 kHz 6.14265 GHz -64.91 dBm -52.61dB -12.76 dB
-21.660 MHz -11.830 MHz | 200,000 kHz 6.16315 GHz -49.00 dBm -36.70 dB -16.69 dB
-11.830 MHz -10.830 MHz 200,000 kHz 6.16318 GHz -49.68 dBm -37.58 dB -17.68 dB
10.830 MHz 11.830 MHz | 200.000 kHz 6.18682 GHz -63.49 dBm -51.19dB -31.20 dB
11.830 MHz 21,660 MHz = 200.000 kHz 6.19655 GHz -64.91 dBm -52.61dB -24.70 dB
21,660 MHz 32,490 MHz | 200.000 kHz 6.20747 GHz -65.01 dém 52.71 dB -12.74 dB
32,490 MHz 50,000 MHz = 200,000 kHz 6.21711 GHz -64.14 dBm -51.84 dB -11.84 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.02 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -32,490 MHz 200,000 kHz 6.13997 GHz -64.15 dBm 52.12dB -12.12dB
-32,490 MHz -21.660 MHz 200,000 kHz 6.14257 GHz -64.84 dBm -52.81dB -12.87 dB
-21.660 MHz -11.830 MHz | 200,000 kHz 6.16311 GHz -48.12 dBm -36.10 dB -16.05 dB
-11.830 MHz -10.830 MHz 200,000 kHz 6.16318 GHz -48.98 dBm -36.95 dB -17.05 dB
10.830 MHz 11.830 MHz | 200.000 kHz 6.18681 GHz -63.55 dam 51.52dB -32.02 dB
11.830 MHz 21,660 MHz = 200.000 kHz 6.19664 GHz -64.46 dBm -52.44 dB -24.46 dB
21,660 MHz 32,490 MHz | 200.000 kHz 6.20748 GHz -64.65 dBm 52.63 dB -12.64 db
32,490 MHz 50,000 MHz = 200,000 kHz 6.21430 GHz -64.02 dém -52.00 dB -12.00 dB
I ) [T
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11AX20MIMO_Ant6_6175_106Tone_RU53
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Peak Power -12.75dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,490 MHz 200,000 kHz 6.14235 GHz -64.02 dBm -51.27 dB -11.27 dB
-32,490 MHz -21.660 MHz 200,000 kHz 6.14253 GHz -64.19 dBm -51.44 dB -11.45 dB
-21.660 MHz -11.830 MHz | 200,000 kHz 6.16314 GHz -48.62 dBm -35.86 dB -15.83 dB
-11.830 MHz -10.830 MHz 200,000 kHz 6.16318 GHz -48.78 dBm -36.03 dB -16.13 dB
10.830 MHz 11.830 MHz | 200.000 kHz 6.18678 GHz -61.00 d&m -48.25 dB -29.35 dB
11.830 MHz 21,660 MHz = 200.000 kHz 6.19655 GHz -64.02 dBm -51.27 dB -23.36 dB
21,660 MHz 32,490 MHz | 200.000 kHz 6.20736 GHz -64.14 dém 51.39 dB -11.54 dB
32,490 MHz 50,000 MHz = 200,000 kHz 6.20824 GHz -63.72 dém -50.97 dB -10.97 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.27 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -31.190 MHz 200,000 kHz 6.12757 GHz -64.29 dBm -52.02 dB -12.02 dB
-31.190 MHz -20.790 MHz | 200,000 kHz 6.14388 GHz -64.80 dBm -52.54 dB -12.61dB
-20.790 MHz -11.400 MHz | 200,000 kHz 6.16349 GHz -47.02 dBm -34.75 dB -14.65 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.16361 GHz -46.92 dBm -34.65 dB -14.75 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.18639 GHz -64.54 dBm -52.27 dB -32.57 db
11.400 MHz 20.790 MHz | 200.000 kHz 6.19573 GHz -64.72 dBm -52.45dB -24.51 dB
20.790 MHz 31,190 MHz = 200,000 kHz 6.20596 GHz -64.59 dBm 52.32 dB -12.58 db
31.190 MHz 50,000 MHz = 200,000 kHz 6.21359 GHz -64.26 dém -52.00 dB -12.00 dB
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11AX20MIMO_Ant17_6175_52Tone_RU37
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Spectrum Emission Mask Standard: None
Peak Power -12.18 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.190 MHz 200,000 kHz 6.13790 GHz -64.13 dBm -51.95 dB -11.95 dB
-31.190 MHz -20.790 MHz | 200,000 kHz 6.14400 GHz -64.13 dBm -51.95 dB -12.16 dB
-20.790 MHz -11.400 MHz | 200,000 kHz 6.16357 GHz -45.78 dBm -33.50 dB -13.57 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.16361 GHz -46.41 dBm -34.23 dB -14.33 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.18640 GHz -64.52 dBm -52.33dB -32.43 dB
11.400 MHz 20.790 MHz | 200.000 kHz 6.19576 GHz -64.27 dBm -52.08 dB -24.11 dB
20.790 MHz 31,190 MHz = 200,000 kHz 6.20614 GHz -64.61 dém 52.42 dB -12.49 dB
31.190 MHz 50,000 MHz = 200,000 kHz 6.21645 GHz -64.08 dBm -51.89 dB -11.89 dB
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Ref Level 15.00 d
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Mode Sweep

@ 1Rm View

10 dbffuit Gheck

—
/
/

-70 dBm

-80 dBm
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10001 pts
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Spectrum Emission

Range Low |

Mask

Range Up

Peak Power -12.69 dBm

|  raw |

Standard: None

RBW 200.000 kHz

Frequency | Power Abs | PowerRel | Alimit |
-50.000 MHz -31.190 MHz 200,000 kHz 6.12553 GHz -63.98 dBm -51.20 dB -11.29dB
-31.190 MHz -20.790 MHz | 200,000 kHz 6.14394 GHz -64.22 dBm -51.52 dB -11.68 dB
-20.790 MHz -11.400 MHz | 200,000 kHz 6.16357 GHz -45.98 dBm -33.28 dB -13.25 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.16361 GHz -46.27 dBm -33.58 dB -13.68 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.18636 GHz -62.25 dBm -49.55 dB -30.45 dB
11.400 MHz 20.790 MHz | 200.000 kHz 6.19564 GHz -64.16 dBm -51.47 dB -23.60 dB
20.790 MHz 31,190 MHz = 200,000 kHz 6.20615 GHz -64.30 dBm 51.61 dB -11.65dB
31.190 MHz 50,000 MHz = 200,000 kHz 6.20640 GHz -64.02 dém -51.33 dB -11.33 dB
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Ref Level 15.00 dBm
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Mode Sweep

heck

-70 dBm

-80 dBm

CF 6.415 GHz

10001 pts
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Range Low |
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Standard: None

RBW 200.000 kHz

Frequency | Power Abs

| PowerRel |  ALimit |

=50.000 MHz
-32,100 MHz
-21.400 MHz
-11.700 MHz
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32,100 MHz

-32,100 MHz
-21,400 MHz
-11.700 MHz
-10.700 MHz
11,700 MHz
21,400 MHz
32,100 MHz
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200.000 kHz
200.000 kHz
200.000 kHz
200.000 kHz
200,000 kHz
200,000 kHz
200,000 kHz
200,000 kHz

6.37204 GHz
6.38300 GHz
6.39373 GHz
6.40332 GHz
6.42669 GHz
6.42673 GHz
6.44705 GHz
6.46035 GHz

-63.89 dBm
-64.46 dBm
-64.32 dBm
-62.98 dBm
-49.04 dBm
-49.00 dém
-64.42 dém
-63.87 dém

-51.32 dB
-51.89 dB
-51.74 dB
-50.41 db
-36.47 dB
-36.43 dB
-51.84 dB
-51.29 dB

-11.32 dB
-11.99 dB
-23.85 dB
-30.71 dB
-16.77 dB
-16.41 dB
-11.90 dB
-11.29 dB
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-21.400 MHz
-11.700 MHz
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11,700 MHz
21,400 MHz
32,100 MHz

-32,100 MHz
-21,400 MHz
-11.700 MHz
-10.700 MHz
11,700 MHz
21,400 MHz
32,100 MHz
50,000 MHz

200.000 kHz
200.000 kHz
200.000 kHz
200.000 kHz
200,000 kHz
200,000 kHz
200,000 kHz
200,000 kHz

6.37298 GHz
6.38303 GHz
6.39381 GHz
6.40332 GHz
6.42669 GHz
6.42678 GHz
6.44709 GHz
6.46231 GHz

-63.89 dBm
-64.34 dBm
-64.16 dBm
-63.46 dBm
-49.56 dBm
-49.17 dém
-64.37 dém
-563.85 dBm

-50.60 dB
-51.05 dB
-50.87 dB
-50.17 dB
-36.27 dB
-35.86 dB
-51.09 dB -11.10 dB
-50.56 dB -10.56 dB

-10.60 dB
-11.19 dB
-23.04 dB
-30.67 dB
-16.37 dB
-15.82 dB
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Ref Level 15.00 dBm
Count 100/100

Spectrum
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Offset 15.88 de Mode Sweep

heck

-70 dBm

-80 dBm

CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -13.60 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32.100 MHz | 200.000 kHz 6.37842 GHz -63.36 dém -49.77 dB 977 dB
-32.100 MHz 21,400 MHz | 200.000 kHz 6.38300 GHz -63.78 dém -50.18 dB -10.29 dB
21,400 MHz -11.700 MHz | 200.000 kHz 6.39367 GHz -63.49 dBm -49.99 dB -21.95 dB
-11.700 MHz -10.700 MHz | 200.000 kHz 6.40331 GHz -60.76 dBm -47.17 dB 27.27 dB

10.700 MHz 11.700 MHz | 200.000 kHz 6.42669 GHz -48.68 dBm -35.09dB -15.39 dB
11.700 MHz 21,400 MHz | 200.000 kHz 6.42678 GHz -49.01 dBm -35.42 dB -15.35 dB
21,400 MHz 32,100 MHz 200,000 kHz 6.44710 GHz -63.77 dém -50.18 dB -10.18 dB
32,100 MHz 50,000 MHz = 200,000 kHz 6.45893 GHz -63.45 dBm -40.86 dB -0.86 dB

11AX20MIMO_Ant17_6415 26Tone_RUS

Spectrum

Ref Level 15.00 dBm  Offset 15.80 dB Mode Sweep
Count 100/100
[® 1Rm View
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-20 dBm ; J \
-30 dBf
m o —
-40 dBm
-50 dBm \
-60 dBm .
-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.15dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.860 MHz 200,000 kHz 6.37380 GHz -63.99 dBm -51.83 dB -11.83 dB
-31.860 MHz -21.240 MHz 200,000 kHz 6.38321 GHz -64.27 dBm 52.12dB -12.20 dB
-21.240 MHz -11.620 MHz | 200,000 kHz 6.39406 GHz -64.16 dBm -52.01 dB -24.25 dB
-11.620 MHz -10.620 MHz | 200,000 kHz 6.40339 GHz -63.53 dBm 51.38 dB -31.48 dB
10.620 MHz 11.620 MHz | 200.000 kHz 6.42661 GHz -48.09 dam -35.93dB -16.03 dB
11,620 MHz 21.240 MHz | 200.000 kHz 6.42663 GHz -47.82 dBm -35.67 dB -15.66 dB
21.240 MHz 31,860 MHz = 200.000 kHz 6.44684 GHz -64.31 dém 52.16 dB -12.18 dB
31.860 MHz 50,000 MHz = 200,000 kHz 6.46059 GHz -63.79 dBm 51.63 dB -11.63 dB
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Spectrum
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Ref Level 15.00 dBm  Offset 15.80 dB Mode Sweep
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-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.94 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.860 MHz 200,000 kHz 6.37498 GHz -63.99 dBm -51.05 dB -11.05 dB
-31.860 MHz -21.240 MHz 200,000 kHz 6.38321 GHz -64.39 dBm -51.45 dB -11.54 dB
-21.240 MHz -11.620 MHz | 200,000 kHz 6.39381 GHz -64.07 dBm 51.12dB -23.16 dB
-11.620 MHz -10.620 MHz | 200,000 kHz 6.40340 GHz -64.12 dBm 51.18.dB -31.48 dB
10.620 MHz 11.620 MHz | 200.000 kHz 6.42661 GHz -48.73 dBm -35.78 dB -15.88 dB
11,620 MHz 21.240 MHz | 200.000 kHz 6.42675 GHz -48.52 dBm -35.58 dB -15.47 dB
21.240 MHz 31,860 MHz = 200.000 kHz 6.44664 GHz -64.21 dém S51.26 dB -11.52 db
31.860 MHz 50,000 MHz = 200,000 kHz 6.46096 GHz -63.71 dBm -50.77 dB -10.77 dB
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Ref Level 15.00 dBm
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-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.89 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.860 MHz 200,000 kHz 6.38214 GHz -63.71 dBm -50.82 dB -10.82 dB
-31.860 MHz -21.240 MHz 200,000 kHz 6.38319 GHz -64.03 dBm -51.14 dB -11.20 dB
-21.240 MHz -11.620 MHz | 200,000 kHz 6.39378 GHz -63.82 dBm -50.93 dB -22.94 dB
-11.620 MHz -10.620 MHz | 200,000 kHz 6.40341 GHz -61.37 dBm -48.48 dB -28.98 dB
10.620 MHz 11.620 MHz | 200.000 kHz 6.42661 GHz -48.04 dBm -35.14 dB -15.24 dB
11,620 MHz 21.240 MHz | 200.000 kHz 6.42665 GHz -47.92 dBm -35.02dB -15.00 dB
21.240 MHz 31,860 MHz = 200.000 kHz 6.44686 GHz -63.99 dém 51.10 dB -11.10dB
31.860 MHz 50,000 MHz = 200,000 kHz 6.45044 GHz -63.56 dBm -50.67 dB -10.67 dB
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Spectrum o
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-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.37 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.820 MHz 200,000 kHz 6.38597 GHz -63.74 dBm -53.38 dB -13.38 dB
-31.820 MHz -21.210 MHz | 200,000 kHz 6.40331 GHz -64.19 dBm -53.83 dB -13.97 dB
-21.210 MHz -11.610 MHz | 200,000 kHz 6.42336 GHz -46.09 dBm -35.72dB -15.69 dB
-11.610 MHz -10.610 MHz 200,000 kHz 6.42340 GHz -46.60 dBm -36.23 dB -16.33 dB
10.610 MHz 11.610 MHz | 200.000 kHz 6.44661 GHz -62.10 d&m 51.73dB -31.83 dB
11,610 MHz 21,210 MHz | 200.000 kHz 6.45620 GHz -64.27 dBm -53.80 dB -25.91 dB
21.210 MHz 31,820 MHz = 200,000 kHz 6.46674 GHz -64.17 dgém -52.80 dB -13.90 dB
31.820 MHz 50,000 MHz = 200,000 kHz 6.47799 GHz -63.40 dBm -52.03 dB -13.03 dB
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Spectrum o
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-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.02 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.820 MHz 200,000 kHz 6.40306 GHz -63.52 dBm -52.50 dB -12.50 dB
-31.820 MHz -21.210 MHz | 200,000 kHz 6.40325 GHz -63.95 dBm -52.93 dB -13.00 dB
-21.210 MHz -11.610 MHz | 200,000 kHz 6.42338 GHz -46.59 dBm -35.57 d -15.56 dB
-11.610 MHz -10.610 MHz 200,000 kHz 6.42340 GHz -47.04 dBm -36.02 dB -16.12 dB
10.610 MHz 11.610 MHz | 200.000 kHz 6.44661 GHz -63.20 dBm -52.28 dB -32.38 dB
11,610 MHz 21,210 MHz | 200.000 kHz 6.45610 GHz -63.63 dBm -52.61dB -24.70 dB
21.210 MHz 31,820 MHz = 200,000 kHz 6.46677 GHz -63.81 dém -52.79 dB -12.85 dB
31.820 MHz 50,000 MHz = 200,000 kHz 6.47518 GHz -63.35 dém -52.33 dB -12.33 dB
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Spectrum
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Ref Level 15.00 dBm Offset 15.87 dB Mode Sweep
Count 100/100
[® 1Rm View
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-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.41dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.820 MHz 200,000 kHz 6.39994 GHz -62.94 dBm -51.53 dB -11.53 dB
-31.820 MHz -21.210 MHz | 200,000 kHz 6.40331 GHz -63.42 dBm -52.01dB -12.15dB
-21.210 MHz -11.610 MHz | 200,000 kHz 6.42333 GHz -46.19 dBm -34.78 dB -14.74 dB
-11.610 MHz -10.610 MHz 200,000 kHz 6.42340 GHz -46.62 dBm -35.21 dB -15.31 dB
10.610 MHz 11.610 MHz | 200.000 kHz 6.44661 GHz -60.02 dBm -48.61 dB -28.71 dB
11,610 MHz 21,210 MHz | 200.000 kHz 6.45619 GHz -62.99 dBm 5158 dB -23.60 dB
21.210 MHz 31,820 MHz = 200,000 kHz 6.46676 GHz -63.28 dém -51.87 dB -11.94 dB
31.820 MHz 50,000 MHz = 200,000 kHz 6.46880 GHz -63.07 dém -51.66 dB -11.66 dB
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Count 100/100
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Mode Sweep
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Peak Power -10.43 dBm

Range Low

Range Up |

rRBW |

Standard: None

RBW 200.000 kHz

Frequency | Power Abs | PowerRel | Alimit |
-50.000 MHz -32,040 MHz 200,000 kHz 6.39794 GHz -63.67 dBm -53.24 dB -13.24 dB
-32,040 MHz -21.360 MHz 200,000 kHz 6.40299 GHz -64.27 dBm -53.83 dB -13.87 dB
-21.360 MHz -11.680 MHz 200,000 kHz 6.42324 GHz -46.57 dBm -36.14 dB -16.08 dB
-11.680 MHz -10.680 MHz 200,000 kHz 6.42333 GHz -46.64 dBm -36.21 dB -16.51 dB
10.680 MHz 11.680 MHz = 200.000 kHz 6.44667 GHz -63.84 dBm 53.41dB -33.51de
11.680 MHz 21,360 MHz | 200.000 kHz 6.45628 GHz -64.14 dBm 53.71dB -25.78 dB
21.360 MHz 32,040 MHz = 200.000 kHz 6.46699 GHz -64.24 dgm -52.81 dB -13.87 db
32.040 MHz 50,000 MHz = 200,000 kHz 6.47682 GHz -63.88 dBm -53.44 dB -13.44 dB

Wi e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZPNFAG

Page Number

: A296 of A324





